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Moroto N. and T.Ishii(1990) :Shear strength of uni-sized gravels under triaxial compression, Soils
and Foundations, Vel.30, No.2, pp.23~32
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Triaxial test results
Initial void ratio Brakage factor by Dilatancy rate at
Marsal failure
€0 Bm{%) (dv/dEa )
A 0.646 4.80 -0.421
C 0.724 1612 0
D 0.707 11.00 -0184
E 0712 7.78 -0.303
F 0.655 15.54 -0.086
G 0678 9.59 -0303
ANpe 0447 829 -0120
SLom 0.449 992 -0.092
SSkm 0.403 1299 + 0092
SSks 0353 1167 -0059
GRrk 0438 9.80 -0.103
SK 0.397 2,59 -0.353
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